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Open the cover

Breathe in

Close the cover

Slide the cover down until you hear a ‘click’. 
Do not shake the inhaler. 
The dose counter counts down by 1 number. 
The medicine is now ready to use.

Breathe out (away from inhaler) 
Put the mouthpiece between lips and close lips firmly. 
Take one long, steady, deep breath in through mouth.
Hold your breath for as long as possible 
(at least 3-4 seconds).

Remove the inhaler from your mouth then breathe 
out slowly and gently.
Clean the mouthpiece with a dry tissue.
Slide the cover upwards as far as it will go, to close.

Open the cover only when ready to take a dose .

Do not block the air-vent with your fingers.

Additional instruction:
• Do not take another dose even if you do not feel or taste the medicine.
• If you open and close the cover without inhaling the medicine, you will lose the dose. 

The lost dose will be securely held inside the inhaler, but it will no longer be available to 
be inhaled.

• When fewer than 10 doses are left, half of the dose counter shows red. After the last 
dose is completed, the counter will show “0” and the inhaler is empty.

• Ellipta should be used within 6 weeks after opening its tray.

Reference: 
The electronic Medicines Compendium (eMC). Relvar® Ellipta® Package Leaflet: Information for the User. Available from: 
https://www.medicines.org.uk/emc/medicine/28495 [Accessed 28 January 2021]. 
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